yamato

Parts List

HIGH SPEED FLAT BED
CHAINSTITCH MACHINE

VF2300M

b
by

MODELS

VF2300M VF2303M-21

‘.M‘ A RE AV ArEiifiarn 8RAN11RIFE RFEA A 1R



MISCELLANEOUS COVER(1)
L~

HIN—ER()

1

Ref.No Parts No. Description m B Amt. Req
1 3210002 Top Cover EH— 1
2 110045 Screw(M4-0.7 X 12) I -7 15
3 3100027 Top Cover Gasket A=y 1
4 0068011 Oil Sight Window 7 ILFEERE 1
5 0020759 Top Cover Seal Plug LEANR—55e 1
6 .
7 3204040 Head Cover Ay RHIS— 1
8 3100019 Head Cover Gasket Ay RAN—ICy 1
g 0093864 Head Cover Seal Plug = 1

10 -

11 3040039 Bed Rear Cover ~Aw BighH— 1
12 0095108 Bed Rear Cover Gasket Ry REAN-KvFY 1
13 3204043 Side Cover R T A 1
14 170001 Screw(M5-0.8 x 8) I35 1
15 300100 Conical Spring Washer MRy iy 2
16 180005 Screw{M5-0.8 x 8) T 1
17 160000 Screw(M3-05 x 3) I3 1
18 0032604 Rubber Cushion(Large) Py wTAIR) 1
19 3200033 Rubber Cushion(Small) Ty g TAN 2
20 0094201 Cover Latch Spring HAR—ZF 9 FINR 1
21 110012 Screw(M4-0.7 x 5) IRy £ 1
22 . 110013 Screw(M4-0.7 x 8) =37 ]
23

24 190078 Screw(M4-0.7 X 5) PAE 3 - ko S 1
25 000015 Nut Fvhk 1
26 110016 Screw{M4-0.7 X 15} Ex3 1
27 330000 Seal Plug B 1
28

29 000970 Screw(MB6-1 x 20) =87 6
30 340016 Machine Frame Supporting Bar Ry RE T 4
31 4109406 Model Plate(See the below) BHAR(TCER) 1
32 000726 Rivet IEAgR 5
33 3200007 Qil Reservoir Gasket il ACTE Y 1
34 3200245 Oil Reservoir ST 1
35 0020137 Drain Hole Seal picf e S TR S 1
36 005075 Screw{3/8-24 x 8) hEFRY 1
37 2049401 Serial Number Plate BEL—N 1

() BIFMRe HE X OBRBEA (Y —PRSaU)E BRSO ET 0,

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge).



MISCELLANEOUS COVER(2)

ANR—ER(2)

2

RefNo Parts No. Description m A Amt. Req
1 3210005 Cloth Plate(Large) KHIRN— 1
2 009749 Screw(M4-0.7 X 16) ¥y 3
3 009747 Screw(M4-0.7 X 10) Ry 1
4-1 3200018 Looper Thread Take-up Cover(32,40,48,56) h AL h/S— 1
4-2 3200035 Looper Thread Take-upCover(64) ALBIN— 1
5 006004 Screw(11/64-40 X 9.7) Ex3 1
6 000010 Conical Spring Washer MR Ty Ty ]
7 3200019 Take-up Cover Spring ALANR—Ix 1
8 110030 Screw(M3-05 x 26) [l 2
9 3204041 Cloth Plate(Small) IBIR— 1

10 130003 Screw{M4-0.7 X 7.3) Ry 1
11 130004 Screw(M4-0.7 X 14) IR 1
12 3100006 Seal Plug Ee 1
13 110013 Screw(M4-0.7 x 8) il -3 8
14 110079 Screw{M4-0.7 x 8) | =87 2
15 3200024 Bed Top Cover(Right) Ry REAN—(H) 1
16 3200025 Bed Top Cover(Right) Gasket Ny REAR—(HyvEy 1
17 007610 Screw(M4-0.7 X 10) 1ExRE : 8
18 130006 Screw(M4-0.7 x 10) bR 2
19 3200022 Bed Top Cover{lLeft) ARy REANR—{E) 1
20 3200023 Bed Top Cover{Left) Gasket Ry R EAN—(Ey x>y F 4]
21 3200209 Feed Regulating Pushbutton TyaRyy 1
22 0063152 Feed Regulating Pushbutton Spring 7w aly /X 1
23 0020472 O-ring(P6) PPV 1
24 000425 Washer Ty 1
25 0033024 Retaining Ring AbyF )T 1
26 0065275 Seal Plug H 1
27 0093864 Seal Plug i 5
28 3100113 Needle Bar Guard HEH— K 1
29 3200028 Bed Rear Cover(Small) Ay REHN—UN 1
30 3200029 Bed Rear Cover(Small) Gasket Aoy RigEHIR— NIy F 1
31 3200030 Ball Bearing Housing NoJwz 1
32 3200031 O-ring ovvy 1
33 110048 Screw(M4-0.7 X 10} il =7 3
34 '

35 .

36 3200032 Stitch Plate Support iR s 1
37 110041 Screw(M4-0.7 x 8) Exy 2
38 000745 Knock Pin SvoIEy 2
39 3200026 Bed Front Cover ~w RRlA /8~ 1
40 3200027 Bed Front Cover Gasket Ny REAN—ICy 1

Ref. No. 41 to 61

See the following page.



2

MISCELLANEQUS COVER({2) HIX—ER(2) 2

""" "~ "~~~ — ]

RefNo Parts No. Description I Amt. Req
41 3040040 Front Cover Hinge MRFAN—E2Y 1
42 110016 Screw(M4-0.7 x 15) == 2
43-1 3204042 Front Cover(32, 40, 48, 56) M HI—- 1
43-2 3204044 Front Cover(64) g+ AN — 1
44 170020 Screw{M4-0.7 x 8} xR 1
45 300100 Conical Spring Washer VA SRV 2
46 160001 Screw(M4-0.7 X 4) xRy 1
47 180017 Screw(M4-0.7 X 6) IRy 1
48 3200033 Rubber Cushion{Small) Owira AN 2
49 3200016 Front Cover Spring BIRF A= NR 1
50 110012 Screw(M4-0.7 x B) IExy 2
51 180018 Screw(M4-0.7 X 7) P 3 :: b 37 1-
b2 :
53 3201454 Supporting Block wEhOw o 1
54 130002 Screw{M3-0.5 X 6) IR 2
5h 3201457 Guide Spacer HA RAR—-Y T
56 3100630 Fabric Edge Guide(Left) ER(E) 1
57 0095367 Fabric Edge Guide Chip ERFv S 1
58 004182 Screw(3/32-56 x 25} ' 8% 1
59 3100631 Fabric Edge Guide(Right) ER(E) 1
60 000538 Washer A - 2

By

pV]

61 110031 Screw(M4-0.7 X 12) IExY




MISCELLANEOUS THREAD EYELETS BB R 3
- ]
RefNo Parts No. Description m % Amt. Req
1 0024084 Thread Tension Spring Cap FRBFNRFYvF(L) 5
2 0024083 Tension Spring Bushing RFATFH v MEUIEX 5
3 0030255 Tension Spring {Needle Thread) HREPFINEER) 3
4 0032952 TensionSpring(TopCover&LocperThread)  ABF/NR(ED - IL—/HR) 2
5 0090071 Thread Tension Spring Retainer RAFNRET Y T(T) 5
6 000177 Feit Zxibk 5
7 0031117 Tension Disc HflFm 10
8 290029 Tension Post FBAFE 5
9 0090812 Tension Post Ferrule REBFEREL 5
10 3100075 Tension Disc Separator RIEAR 1
11 0090856 Tension Disc Eyelet REFOAE 5
12 0090807 Thread Lead-in Guide RAFERE 5
13 3100074 Tension Post Support RIATFAE 1
14 110013 Screw(M4-0,7 x 8) 157 6
15 3211010 Looper Thread Eyelet L—%B 1
16
17 3200048 Top Cover Thread Eyelet{Left) B B (E) 1
18 3200042 Looper Thread Eyelet — /Gl 1
19 110009 Screw{M4-0.7 X 8) I 6
20 0093556 Looper Thread Eyelet(Long) L= %RiE(R) 1
21 0020119 Thread Eyelet Pipe{Short) FEINT ) 2
22 0093528 Thread Eyelet Pipe Stay RENRATET s . 2
23 000532 Washer Ty T2
24 004353 Screw(9/64-40 x 7} = 2
25 0063104 Thread Guide Piate HRENIR 1
26 3200047 Top Cover Thread Eyelet(Right) B RE(5) 1
; 27 000538 Washer Twiry 2
i 28 000651 Guide Pin HARE 1
! 29
30 3100383 SP Device, Complete Set SPIRE(A) 1
31 3100384 SP Container SPy>Y 1
32
33 3100386 Felt SP7zlb 1
34 3100387 Needle Thread Eyelet #RiE 1
35 350009 Wood Screw(¢ 5.5 X 6) N80 2
36
37 0090068 Needle Thread Guide Hrzr 1
38
39 3100442 Needle Thread Eyelet FE = 1
40 130003 Screw(M4-0.7 x 4.5} xRy 1
41
47
43
44 _
45 3203001 Top Cover Thread Guide, C. Set B U RERA(E) 1
46 3200045 Top Cover Thread Guide B RERN 1
47 0063074 Supplementary Thread Guide INBFERE 1
48 001818 Tension Post RIATFHE ]
49 0037108 Supplementary Tension Disc AT 2
50 0035813 Supplementary Tension Spring il RBEF/AR 1



MISCELLLANEQUS BUSHINGS & EYE GUARD Ty aRU7PAH—RFER 4
-~
RefNo Parts No. Description m A Amt. Req
1 3500308 Qil Seal AN 2
2 000195 Qil Wick PP 1
3 3204021 Qil Seal AA N —N 1
4 3200059 Presser Bar Bushing BWIHETvva 1
5 0030291 Qil Seal A1 —IL 1
6 3100100 Spreader Driving Bar Bushing UL —ETva 1
7 0063055 Oil Seal A= 1
8 3200063 Spreader Driving Shaft Bushing(Left) EfJRL—/ET v ¥ 2 (k) 1
9 3200064 Spreader Driving Shaft Bushing(Right) & #/L—/\#i7 v ¥ 2 (hH) 1
10 3160136 Foot Lifter Lever Bushing HIBsyMTva 1
11 3200068 Needle Thread Take-up Bushing(Front) &##@ &7 v 2 1 (30) 1
12 3100098 Needle Thread Take-up Bushing(Rear) &RiEVE7 v 1 (%) 1
13 3200050 Lower Shaft Bushing(Left) T#T v 1
14 3200067 Qil Seal A= 1
15 3200062 Looper Rocker Shaft Bushing(Left) J—/HiiRE T v > 2 () 1
16 3200052 Looper Rocker Shaft Bushing(Righty W —/Sgii&s > v & 2 {fH) 1
17 0077300 Qil Seal AN 2—I 1
18 3200056 Needle Guard Driving Shaft #HEoMmIva 2
19 3200057 Seal Plug i . 1
20 3200053 Feed Bar Driving Shaft Bushing(Left) XU@> v i1 (E) 1
21 3200065 Feed Bar Driving Shaft Bushing(Right) 3V #7 v ¥ 2 (H) * 1
22 2100034 Seal Plug = , 1
23 0093303 Oil Seal FALINLE = 1
24 3200061 Looper Driving Shaft Bushing(Front)  JL—/S82 v 2 2 (#l) 1
25 3200051 Looper Driving Shaft Bushing(Rear)  JL—/\@7 v 22 (8) 1
26 3200055 Differential Lever Shaft Bushing ERLNA—WTvia 1
27 0093864 Seal Plug B 1
28 0065275 Seal Plug = 1
29 0095218 Seal Plug B3 1
30 3200066 Seal Plug - & 1
31 3200251 Eye Guard, Complete Set 7 H— R () 1
32 3101200 Eye Guard Support FA H— REHR 1
33 000784 Screw(M6-1 x 10) WExrs 1
34 3200252 Eye Guard FAH—R 1
35 004236 Screw(3/32-56 x 4.2} Ry 2
36 0060175 Eye Guard Holder FAHA—FRRLY 1
37 006004 Screw({11/64-40 x 7.8) Il 37 1
38 000010 Conical Spring Washer 11| PRS- P RVEVE 4 1
39 000547 Washer Ty 1
40 000334 Nut Fv bk 1




MAIN SHAFT DRIVING MECHANISM

RefNo Parts No. Description m Amt. Req
1 3200070 Pulley 7= 1
2 160005 Screw{M6-1 x 8) WExy 5
3 160007 Screw(M6-1 X 6) il > 9
4
5
6 3200095 Ball Bearing(Right) R—ILRF V() 1
7 3100128 Main Shaft Sprocket({Lower) SRIBZF=U(TF) 1
8 3100131 Ball Bearing(Middle) R—ILRTF U V7 (%) 1
9 3200072 Gil Pump Driving Worm VA —LI 1

10 3100129 Adapter 7E7E 1
11 3200078 Ball Bearing{Left) R—ILARF V2 (E) 1
12 3200073 Lower Shaft{Right} T#{5a) 1
13 3200074 Lower Shaft Joint BF 1
14 3200076 Looper Thread Take-up THRIAFHL 1
15 008047 Screw(7/32-32 X 3.6) IR 2
16 0083091 Ball Bearing R=N_FYUT 1
17 3200080 Needle Guard Connecting Rod, C.Set{2) #Eody KE2) 1
18 3200079 Needle Guard Connecting Rod, C.Set(1) #HEoOv R@E 1) 1
19 3200082 Needle Guard Connecting Rod HESOv R 1
20 110005 Screw(M3.5-06 X 12) Ry 2
21 3200081 Needle Guard Eccentric HETFIFEY S
22 160003 Screw(M5-0.8 X b} =7 2
23 3200087 Connecting Rod Pin Oy ke i
24 3200084 Needle Guard Driving Shaft Arm g2 e 1
25 005650 Screw{M5-0.8 x 14) | 23 ""/ 1
26 160000 Screw(M3-0.5 x 3) = 2
27 3200077 Counterweight FAG- BV ark 2l 1
28 110036 Screw(M3-0.5 X 6.5) I3 2
29 3200075 Lower Crankshaft TEo IV 1
30 310035 Qil Wick S 1
31 160001 " Screw(M4-0.7 % 4) Hry 2
32 0020159 Ball Bearing =LA P) s 1
33 0068202 Retaining Ring AR TIDT 1
34 3200085 Spacer Am—t 1
35 3200086 Collar(8 X 13 X 6mm) hS5— H
36 3211071 Needle Guard Driving Shaft HzoH 1
37-1 0093669 Needle Guard(Rear)(32, 40, 48, 56, 64) #%7 (#%) 1
37-2 0093659 Needle Guard(Rear)(Extra) HET () (REM) 1
38 110083 Screw(M3.5-0.6 X 4.5) =5 1
39 3200093 Supporting Plate Stay(Lower) HLRERFRZ T(T) 1
40 110048 Screw(M4-0.7 x 10) il 2

Ref, No. 41 to 59

See the following Page.



MAIN SHAFT DRIVING MECHANISM TS
-~ -

RefNo Parts No. Description m B Amt. Req
11 3200092 Supporting Plate Stay(Upper) HLRERMRZ (L) 1
42 110009 Screw(M4-0.7 x 8) , IEx 3 , 1
43 3200091 Supporting Plate H LFSERfHE 1
44 130002 Screw{M3-05 X B6) kxy 2
45
46 0093515 Thread Take-up Eyelet HLRiE 2
47 000014 Washer WAVRIE o 2
48 220003 Screw(1/8-44 x 3.8) TRy 2
49 3200042 Looper Thread Eyelet —IHRiE 1
50 001818 Tension Post HiAFE 1
51 0037108 Supplementary Tension Disc ANGRF M 2
52 0035813 Supplementary Tension Spring INGEF ISR 1
53 000360 Adjusting Nut B v ~ 1
54 Q063197 Cast-off Plate Bracket REREG 1
55 001223 Screw(8/64-40 X 7.5) IExy 1
56 3200094 Cast-off Plate #EN 1
57 000532 Washer Ty 1
58 004106 Screw(9/64-40 X 6,5) kY 1
59 160030 Screw({M3.5-0.6 x 3) Ex 2

\
W

-
)
)
1
t
1
Ll
1
i
L}
[
*
1
'
1 .
1
!
1
1
1
1
1
[
1
'
.
1
1
i
i
.
1
\
)
1
]
t
1
1
1
1
‘
1
'
.




UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM FEIRU SRR BHE §)
.
RefNo Parts No. Description m A Amt. Req
1 3204066 Handwheel N RR1 = 1
2 160005 Screw(M6-1 X 8) =87 _ 1
3 160007 Screw(M6-1 X 6) IERY 11
4 000989 Handwheel Mark N Rt —=)L~—2 1
5 3100131 Ball Bearing R=RFU T 2
6 3100129 Handwheel Adapter Iy 1
7 0095214 Timing Belt FAZTRI) 1
8 3100281 Upper Shaft Sprocket(Upper) ~RILAF=U (L) 1
9 3100275 Upper Shaft(Right) LEh(H) 1
10 3100283 Upper Shaft Joint LEhiF 1
11 3211083 Counterweight(Small) NSV AT RN 1
12 110009 Screw(M4-0.7 x 8} =8 2
13 3100284 Upper Crankshaft Lo s2o 1
14
15
16
17
18 0060057 Retaining Ring 1k X 1
19 0093154 Ball Bearing M= FP Iy 2
20 000926 Rubber Seat 1213 1
21 160004 Screw(M6-1 x 4.8) xR * 2
22
23 0085170 Connecting Rod thxi@uny B 1
24 005071 Screw(11/64-32 X 14) IR 2
25 001174 Screw(3/64-40 x 10.3) IERE 2
26 3211063 Guide Fork HRLEX 1
27 004312 Screw(1/8-44 X 79) xR 2
28 3100285 Driving Lever HRi2 kR 1
29 120013 Screw(M6-1 x 15) Ry 1
30 120015 Screw(M5-0.8 X 10) |23 1
3 000555 Washer Ty 1
32 3100286 Spacer A=Y 1
33 3100287 Driving Shaft HAamUH 1
34 3100078 Bracket gHRiguS 1
35 000600 Spring Washer ATV Ty oy 1
36 005650 Screw(M5-0.8 X 14) IRy 1
37 0063096 Needle Thread Take-up HHi@Y Rl 1
38 3200049 Top Cover Thread Take-up fi U RAR Y 1
39 110004 Screw(M3.5-0.6 x 8) =577 2
40 3103009 Needle Thread Take-up, C. Set gy &6 1




7
- NEEDLE BAR MECHANISM SN V4
-~~~ ]
Ref.No Parts No. . Description m & Amt. Req
1 0063044 Needle Bar Thread Eyelet fERE 1
2 004358 Screw(9/64-40 X 5.6) IERY ‘ 1
3 3200170 Needle Bar & Needle Bar Bushing, C. Set #t4& - $HE7 v 2 2 () 1
4
5 3211028 Needle Bar Bracket gHEEy 1
6 110035 Screw(M4-0.7 x 10) R 1
7-1 0023356 Needle Clamp(48}) #1k X 1
7-2 0093357 Needle Clamp{56) #EX 1
7-3 0093358 Needle Clamp{64) &1k A 1
8 -——— Needle(UY x 128 GAS) & 3
9 001200 Screw(1/8-44 x 2.4) xRy 4
10 0093365 Top Cover Thread Eyelet AU Fol 1
11
12
13-1 3108133 Stitch Plate{48M) & 1
13-2 3108134 Stitch Plate(56M) iR 1
13-3 3108135 Stitch Plate(64M) iR 1
14 . 009142 Screw(9/64-40 x 4.8) =35 2
15 3100361 Counterweight, Complete Set IS0 M) 1
16 3200101 Counterweight A ok 2 i 1
17 120015 Screw(M5-08 X 10) =87 1
18 0093214 Connecting Rod Ring Oy RV EP
19 3100362 Connecting Rod, Complete Set sHEOy i) T
20 3100290 Connecting Rod gHEny R 1
21 0093212 Roller Bearing Z—RIRFIT 1
22
23 000321 Oil Wick piFiy 1
24 3100363 - Connecting Rod Pin HHEQY RE> 1
25 3100296 Needle Bar Guide, C. Set FHEZEA(E) 1
26 0093186 Slide Block gHEEmE 1
27 0093179 Needle Bar Guide HEEREA 1
28 110010 Screw(M4-0.7 x 16) = 2
29 3200120 HR Device, Complete Set HR & (#8) 1
30 3200121 HR Cup HRAvY 1
N 3200122 HR Cup Lid HRA1w & 1
32 0093864 Seal Plug B 1
2 Needle 33 310036 HR Felt HRZ /L~ 1
34 0093663 HR Felt Guard JrlhA—FK 1
35 006219 Screw(M4-0.7 X 14) =37 2
36 0036175 Thread Retainer Disc Plate NREFIR 1
37 0032425 Needle Thread Retainer Disc JGRF I 1
38 0032426 Needle Thread Retainer Spring INRFIRR 1
39 001093 Screw(1/8-44 x 2.2) Ji 2= 1
40 260000 Screw(5/16-24 x 15.88) IR 2
41-1 0093351 Needle Clamp(32){Extra) #H1E A (REERR) 1
41-2 0093352 Needle Clamp(40}{Extra) B LA (REERRSR) 1
41-3 0093353 Needle Clamp(48){Extra) g1k A (B AR R) 1
42-1 3108130 Stitch Plate(32M)(Extra) SR (R EERSR) 1
42-2 3108131 Stitch Plate(40M)(Extra) MR (RREERSR) 1
42-3 3108132 Stitch Plate{48M) (Extra) SR (3533 &) 1



PRESSER FOOT MECHANISM T 8

ﬁ

21-2

RefNo Parts No. Description -
1 0083500 Presser Spring Regulator i)
2
3 000445 Lock Nut Oy2+wyk 1
4 3200132 Presser Bar Spring(Outer) RITiE/NR(K) 1
5 0063087 Presser Bar Connecting Bracket HIEat 1
6 004440 Screw(11/64-40 x 8.3) ExRE 1
7 3211007 Presser Bar Guide HIBEAN 1
8 004441 Screw(11/64-40 x 16) lEx 2
9 0093485 Presser Bar Spring{lnner) /R () 1
10 3100170 Presser Bar i 1
11 0093611 Oil Protector Ring i AV A 1
12 3211086 Collar(8 x 15 x 7mm) HF— 1
13 001459 Screw(9/64-40 x 3) Exy 2
14 3100112 Finger Guard FawHH—R 1
15 110002 Screw(M3-0.5 x 5) =37 1
16-1 3507050 Presser Foot, C. Set{48) I (48) 1
16-2 3507052 Presser Foot, C. Set(56) I (A) 1
16-3 3507054 Presser Foot, C. Set(64) T {5E) 1
17 110004 Screw(iM3.5-0.6 x 8) kxy 1
18 110084 Screw(M35-05 x 4.2) =354 . 1
19 000327 Lock Nut Av&ZF vk - 1
20 260006 Adjusting Screw(1/8-44 x 9.5) LR 1
21-1 3507000 Presser Foot, C. Set(32)(Extra) I () (R R 1
21-2 3507002 Presser Foot, C. Set(40)(Extra) T (1) (R R) 1
22 0093487 Lifter Link mUVD 1
23 006038 Screw(3/16-32 x 2.2) Iy 2
24 0063083 Lifter Link Lever mIUT LI~ 1
25 000690 Fastener Pin IEAE 1
26 0063084 Lifter Spring RIBI R 1
27 3211008 Collar(8 x 16 x 8mm) H5— 2
28 009604 Screw(11/64-40 x 55) lbry 4
29 0093479 Lifter Shaft HIiH7 8 1
30
31 3100294 Intermediate Lever BB HRL /I~ 1
32 120017 Screw(M5-0.8 x 15) LRy 1
3 5 33 0077179 Retainhing Ring Ik A g 2
“ %__37 34 0093509 Connecting Pin R 2
4 35 0093507 Connecting Plate Pt 1
% 36 3211111 Lifter Lever{Small) BIBFLIIR—(N i
37 004591 Screw(15/64-28 x 95) kw3 1
6 2 Needle 18 1g 20 38 0093496 Lffter Lever #FI%E‘?’L)J\:— 1
911 . 39 3101216 Lifter Lever Stop BBy LNN—2 by 1
40 004358 Screw(9/64-40 x 5.8) kxy 2

Ref. No. 4] to 51

See the following Page.



PRESSER FOOT MECHANISM TS 8

RefNo Parts No. Description m A Amt. Req
41 00390801 Tension Release Lever Sl A B 1
42 005542 Screw(11/64-40 X 14.5) Iz 1
43 0093545 Tension Release Shaft FAEAH 1
44 0080824 Swing-proof Spring BAiR/ SR 1
45 3107303 Presser Foot Spring{Left) AR TR (E) 1
, 46 3107304 Presser Foot Spring{Right) IMRI/CR(E) 1
' 47 3107306 Presser Foot Hinge Pin HreyiLy 1
48 130016 Screw(M2.5-045 X 6) il 4
49 3160168 Lifter Spring BBy xR 1
50 3500305 Cap *rv/ 1

51 340014 Roll Pin(3 % 12mm) A—-LE

e




SPREADER MECHANISM 8 U Il — /K S
]

25

Ref.No Parts No. Description m & Amt. Req
1 3100302 Connecting Rod, Complete Set —X0 R{#8) 1
2 3100300 Eccentric I=RIFxtEy 1
3 160003 Screw{M5-0.8 x 5) | -8 2
4 0077322 Roller Bearing Z—RIRFIO2T 1
5 3100301 Connecting Rod L—nrROwvk 1
6 0094566 Retaining Ring 1E A &% 1
7 110009 Screw(M4-07 x 8) Ry 1
8 300006 Washer Tyl i
9 3211082 Adjusting Lever Pin BEL /-y 1

10 000528 Washer AR 1
11 100003 Nut{M6-1.0) +w b 1
12 3211057 Collar{12 x 20 X 8mm) hS— 1
13 009604 Screw(11/64-40 x 55) MEREF 2
14 3100303 Adjusting Lever AL /N— 1
15 120013 Screw{MG-1 x 15) Ry 1
16 3100304 Driving Shaft JIVEAY | 1
17 3100305 Rocking Arm IL—INURY R 1
18 160007 Screw(M6-1 X 6) IERY 2
19 0063051 Rocking Pin =RV EY 1
20 0063053 Spreader Bar Jo— e 1
21 0063056 Bushing Ring Tyialwy * 1
22 3211085 Collar(10 x 18 X 7mm) hI— 1
23 009526 Screw(2/64-40 x 4.4) IERY 2
24 3100307 Spreader Holder iU RIL—IE 1
25 3500320 Spreader 8 U HIL X 1
26 110031 Screw(M4-0.7 X 12) = 5 2




—

LOOPER DRIVING MECHANISM

JL— MR

10

e

RefNo Parts No. Description m A Amt. Req
1 3200150 LooperRocker Connecting Rod,C. Set(2) N—/ a0y R{#E2) 1
2 3200149 LooperRocker ConnectingRod,C.Set(1) L—/RETEOY KR 1
3 3200152 Looper Rocker Connecting Rod IL—REEOy R 1
4 120001 Screw(M4-0.7 X 14) Iy 5
5 32001561 Looper Rocker Eccentric —/E#RIxt Y 1
6 160003 Screw(M5-0.8 x 5) IEx 2
7 3200159 Connecting Rod Pin IN—iEiERAy FEY 1
8 300000 Washer Twiy 1
9 100002 Nut Fvk 1

10 3200154 Looper Rocker Lever IL—REiEER 1
11 005650 Screw(M5-08 x 14) WEr37 2
12 3200155 Looper Rocker Adjusting Guide Plate JL—/SAT#IBE A1 Rk 1
13 110007 Screw{M2.5-045 X 6) =3 2
14 170021 Adjusting Screw(M2.5-045 x 10.5) Fi) e 1
15 2100267 Collar(10 x 17 X 8mm) ho— 1
16 160001 Screw(M4-0.7 X 4) IR 2
17 0093314 Looper Rocker Shaft J—/ ElEE 1
18 3200157 Looper Rocker Arm IL—IXRY B 1
19 0093319 Looper Slide Block JL—IKEiskEn 1
20
Z
21 3200160 Looper Slide Block Pin L—IRTRE 1
22 160009 Screw{M5-0.8 x 5) Ex3 1
23 3200161 Looper Connecting Rod, C. Set IL—r0Ow K{ER) 1
24 0032784 Link Pin{Short) W—IRU 7w (E) 1
25 009604 Screw(11/64-40 x 55} IExy 1
26 0032785 Looper Driving Lever Link =y 1
27 001457 Screw(11/64-40 x 3.3) Ex 1
28 0032786 Link Pin{Long) =Y (RE) 1
29 3200162 Looper Driving Lever H— iR 1
30 160007 Screw{M6-1 X 6) kxR 2
31 3211036 Collar h>— 1
32 00923300 Looper Driving Shaft JL— X 1
33 3200164 Looper Holder N—IE 1
34 000669 Washer Ty i 1
35 0094480 Looper =X 1
36 110057 Screw(M4-0.7 X 7) Er3 1
37 0095723 Needle Guard(Front) #3247 (70) 1
38 004236 Screw(3/32-56 X 4.2) kxR 1
39 009934 Screw(M5-08 x 16} =5 1




FEED DRIVING CONTROL MECHANISM HIlE Y SRS 11
e .

RefNo Parts No. Description m f Amt. Req
1 3200181 Feed Bar Driving Shaft XU 1
2 3200183 Main Feed Bar Lever R LJC— 1
3 120006 Screw(MB-1 x 12) Ibxy 3
4 3200184 Differential Rocker, Complete Set A | B () 1
5 3200185 Differential Rocker B U R 1
6 3200186 Differential Regulating Slider 2245 1
7 3200187 Differential Regulating Slider Cap ASA5E 1
8 110033 Screw(M3-0.5 x B) krs 2
9 2100161 Collar(10 x 19 x 9mm) HS— 1

10 110020 Screw(M3.5-0.6 x 6) Exy 2
11 3200205 Differential Lever{lnner), C. Set E8 L /A—(h)E) 1
12 2100252 Slider Link & L e 1
13 0068202 Retaining Ring Aby Uy 1
14 2100253 Slider Link Pin ATV Iy 1
15 3200206 Differential Lever({lnner) EFL/N— () 1
16 3200189 Feed Bar, Complete Set BIfiX U & (1) 1
17 3200190 Main Feed Bar S 1
18 3200191 Differential Feed Bar BiEY S 1
19 1400718 Screw(M5-0.5 x 6) | =8 1
20 300000 Washer Ty 2
2

21 3200194 Connection Bushing ARV Fya 1
22 2100243 Differential Feed Bar Connection REV Yo 1
23 140017 Screw(M5-0.5 x 6) kxy 1
24 2100248 Main Feed Bar Connection [E-or AV 1
25 3200192 Connection Bushing wEIVI s Tvva 1
26 3200215 Retaining Ring Ay FlUwys 1
27 2100267 Collar{10 x 17 x 8mm) 55— 1
28 160001 Screw(M4-0.7 X 4) IR 2
29 000620 Reoll Pin A—JLw 1
30 3200216 Differential Lever Spring Zajl/N—/\*% 1
31 0020538 O-ring{P7) RV IS/ 1
32 3200207 Differential Lever Shaft EBHL /N —ip 1
33 0095132 Differential Lever{Left) Z8L /() 1
34 110009 Screw(M4-0.7 x 8) IRy 1
35

36 3200213 Differential Feed Graduation br. R =17 1
37 110045 Screw(M4-0.7 x 12) ks 2
38 310072 Felt Zxll bk 1
39 000210 Adjusting Nut HEF v~ 1
40 005511 Adjusting Screw(1/4-40x11,11/64-40x4) B+ 1
41 0020350 Differential Lever Stop EHLI/IA—2 by 2
42 000669 Washer Ty 2
43 000600 Spring Washer ATV IOy 2
44 005049 Screw(M5-0.8 x 8) Ik 2
45 310071 Qil Wick it 1




FEED DRIVING MECHANISM

% U s

12

RefNo Parts No. Description m & Amt. Req
1 3200199 Feed Bar Guide(Left) EVEHA RE) 1
2 110080 Screw(M4-0.7 X B) j =57 2
3 3211073 Feed Bar Guide(Right) EUEHA B 1
4 160007 Screw{M6-1 X 6) ExY 3
5 0033141 Feed Adjusting Pin I¥E Py i
6 0093389 Feed Bar Block{Rear) AR 1
7 3211074 Feed Bar Guide(Rear) WIBHT (R 1
8 0060076 Retaining Ring AbuFUsy i
9 0060075 Feed Bar Block{Front) (A0 1

10 2110527 Roller Bearing Z—RIRFPIUT 1
11 3204065 Feed Dog Regulator, C. Set =\ s ]
12 160003 Screw(M5-0.8 X 5) [l 3
13 3204059 Driving ConnectingRodMechanism,C.Set %Y A v Fig# (1) 1
14 3200182 Feed Bar Driving Shaft Lever Bk 1
15 120006 Screw(M6-1 x 12) ExY 1
16 2100173 Connecting Rod Pin AUy Ry 1
17 3204060 Feed Dog Regulator, C. Set 3%\ FEEhR (18) 1
18 3204061 Driving Connecting Rod, C. Set EUOw F{f[) 1
19 3204064 Feed Dog Eccentric B‘EUTFEY 1
20 2100278 Roller Bearing Z—-RWRFULT s o]
C-3
21 3200196 Feed Dog Driving Connecting Rod EUYOY R 1
22 160016 Screw(M4-0.7 X 45) Ry 1
23 3204063 Eccentric Link IFxtUvy 1
24 3204062 Feed Dog Regulating Eccentric RUBBMTFEY i
25 180002 Screw({M3-05 x 4} =87 2
26 2100289 Feed Dog Regulating Plate Spring EURE AL — bR 1
27 0023473 Feed Dog Regulating Plate EURE L — b 1
28 2100279 Feed Dog Regulating Gear EUREF T 1
29 180003 Screw{M5-0.8 X 8) =37 1
30-1 3209001 Differential Feed Dog(324048,56) RO 1
30-2 3209003 Differential Feed Dog(64) BE L 1
30-3 3206000 Differential Feed Dog(32404856){Extra) #& ) ($5:E505) 1
31-1 3209080 Main Feed Dog(32,40,48,56) iz 1
31-2 3209081 Main Feed Dog(64) |, ik 1
31-3 3206001 Main Feed Dog(32,40,48,56) (Extra) #ix ) (RERRaR) 1
32 110039 Screw(M3.5-0.6 x 10) IR 1
33 300050 Washer Ty 1
34 110004 Screw(M3.5-06 x 8) xry 1
35 3200203 Feed Bar Shield Holder(Front) EUEY—-ILET(E 1
36 130003 Screw(M4-0.7 X 7.3) Ry 1
37 130024 Screw(M4-0.7 x 7.3) IRy 1
38 110079 Screw(M4-0.7 x 8) 137 1
39 3200211 Feed Bar Shield EwUEY—-NL 2
40 3200204 Feed Bar Shield Holder({Rear) EVBY—IETHE) 1
41 110070 Screw{M3-05 x 6.3) [l 1




e

LUBRICATING MECHANISM
e .

s 2

13

RefNo Parts No. Description m % Amt. Reg
1 0065453 Qil Receiver HE o 1
2 110012 Screw(M4-0.7 x 5) jl=7) 5
3 000234 Nut Fyhk 1
4 310026 Oil Wick({No.4-150mm) Pt iy 1
5 3100350 Qil Pipe ' Ep:TAE g 1
6 160001 Screw(M4-0.7 x 4) Ex 1
7 310027 Qii Wick(No.4-530mm) i P 1
3 0020551 O-ring(P5) oYy 1
9 3100346 Oil Wick Holder HGET 1

10

11 110036 Screw(M3-0.5 x 6,5) R/ 1
12 3100060 Oil Filter Cap AN NFFvevT 1
13 110045 Screw{M4-0.7 x 12) WEx 3
14 3100081 O-ring(P42) ouwy 1
15 3100345 Qit Filter AANTcILS 1
16 3100329 Qil Filter Connector AN 1 LIRF 1
17 3200237 Felt Zzlk 1
18 3200236 Suction Pipe WAL F 1
19 0093617 Suction Pipe Bushing BAIA FTva 1
20 3200238 Ol Tube(3 x 5 x 500mm) AANIRAT 1

o,

21

22 3100353 Qil Pipe Unit C R 7 (8) 1
23 0031831 - Qil Tube Clamp RHRE 6
24 3200234 Oil Tube{Long), Complete Set #5i/ S (R (#8) 1
25 3100372 Oil Tube{4 x 6 x 397mm) FAIIRAT 1
26 0063217 Qil Filter Screen Clamp pr ik tbid 1
27 0063216 Oil Filter Screen B 1
28 0037668 Qil Tube Joint, Two Way MOE#F 1
29 3200233 Qil Tube({4 X 6 x 175mm) AT T 1
30 0037669 Cil Tube Joint, One Way ROERF 3
31 004124 Fitting Stud(Short) BERFRIL b ") 4
32 000567 Seal PANE S 1
33 3200235 Oil Tube(Short), Complete Set #&im/ 7 ) (18) 1
34 3200232 Ol Tube(4 X 6 X 45mm) AALINIXAT 1
35 3100328 Oil Pump, Complete Set R F#8) 1
36 0030711 Oil Pump Driving Worm Gear T —LFF 1
37 160001 Screw(M4-0.7 x 4) xR 2
38 120013 Screw(MB-1 x 15) Il 2
39 0090918 Suction Pipe BAINA T 1
40 000419 Nut A ZNiEAFy 1
41 3100349 Oil Nozzle for Worm Gear s 7 ]
42 3200231 Dustproof Plate pafth 1
43 0020533 Oil Sight Gauge AANT—= 1




14
VF2303M-21(1)

VF2303M-21 EXCLUSIVE PARTS(1) y7EFLERABSEM 14

e e
RefNo Parts No. Description m A Amt. Reqg
1-1 0093241 Folder({for Type P) ER(P) 1
1-2 0093242 Folder(for Type Q) EHFR(Q) 1
1-3 0093243 Folder(for Type R) EH(R) 1
2 0091736 Folder Clamp EEEE 1
3 009932 Screw(11/64-40 x 4) xRy 2
4 005554 Screw(7/32-32 X 6.5) IExr 1
5 0094245 Folder Support EHDAE 1
6 0094246 Folder Support Fixing Plate EHMAEETER 1
7 140019 Screw(Mb-0.8 x 14) xRy 2
8 3210030 Front Cover BIRF A/~ 1
9 3210031 Front Cover(Small) BIEAEH/N—(N 1
10 110013 Screw(M4-0.7 x 8) &3 4
11-1 3201007 Fabric Slide Plate mRUiR 1
11-2 3204047 Fabric Slide Plate(Extra) 08 ViR EE) )
12 000426 Washer Tyiy 1
13 110105 Screw(M5-0.8 X 12) -85 1
14 3201005 Dustproof Cover fyEeh/C— 1
15 110104 Screw(M4-0.7 x 8) bRy z
16 3201001 Looper Thread Take-up Cover HLAIK— 1
17 3210003 Cloth Plate{Smali) hAhIK— 1
18 3040038 Side Cover #AF /- - 1
19 0032604 Rubber Cushion(Large) Dwiig 2 TACK) 1
20 3200012 Cover Latch Spring AN—=ZvFNRR 1
21 180018 Screwed Pin{M4-0.7 X 7) oV 37 1
22 3200013 Side Cover Holder e P 1
23 3100071 Eyelet Cover BRI — 1




15
VF2303M-21(2)

VF2303M-21 EXCLUSIVE PARTS(2)

“

BY7EFTILERTEM2)

15

RefNo Parts No. Description M A Amt. Req
1-1 3207155 Presser Foot, C. Set{48) () 1
1-2 3207156 Presser Foot, C. Set{56) ]I 1
1-3 3207157 Presser Foot, C. Set(64) 9.1 (f8) 1
2 001186 Screw(9/64-40 x 7.8) Exy 1
3 0081725 Presser Foot Spring MRTICR 1
4 005133 Screw(1/8-44 x 4 5) Iy i
5 000220 Lock Nut OvoZ+wyhk 1
6 003300 Adjusting Screw(1/8-44 x 15} PRy 1
7 0091696 Presser Foot Hinge Pin ey 1
8 3207160 Tape Guide F—7H1E 1
9 001230 Screw(3/32-56 x 3.8) xy 1

10-1 3208105 Stitch Plate{48M-21) gtk 1
10-2 3208108 Stitch Plate(56M-21) gk 1
10-3 3208109 Stitch Plate{64M-21) #ix 1
11 3209064 Main Feed Dog Hx 1
12 3208065 Differential Feed Dog BE Y 1
13-1 0093352 Needle Clamp{40) g1k A 7 1
13-2 0093351 Needle Clamp(32)(Extra) #H1E X (i) 1
13-3 0093353 Needle Clamp(48)(Extra) &k A (REERRS) i
14 001900 Screw(1/8-44 x 2.4) il =87 . 3
15-1 3207151 Presser Foot, C. Set(40) I (ia) Tx
15-2 3207150 Presser Foot, C. Set(32){Extra) T (38) (FREER5A) 1
15-3 3207152 Presser Foot, C. Set(48){Extra) ]I (8 (I8 1
16-1 3208103 Stitch Plate(40M-21) iR i
16-2 3208102 Stitch Plate{32M-21) (Extra) #HR (FELRR) 1
16-3 3208104 Stitch Plate(48M-21){Extra) FHE T ERR) 1




3
<
op
o

THREAD STAND

e
RefNo Parts No. Description m A Amt. Req
1 9620696 Thread Stand, C. Set(6 Spools Type) RIZAFN64%H) 1
2 9620631 Column Cap A3 h+dy v 1
3 9620670 Column Pipe{Upper) aAZ LIS 7 (L) 1
4 9620689 Thread Guide Holder{Large) HA RRILA(R) 1
5 911002 Screw(M4-0.7 x 20) Wz 1
3] 911001 Screw(M4-0.7 x 12) Ex 3
7 910001 Nut Falb 4
8 9620673 Column Pipe Connector AL/ THF 1
9 911006 Screw(M5-0.8 x 13) i3 2
10 910000 Nut ral 8
11 9620675 Column Pipe(Lower) AZ LI (T 1
12 930052 Washer Ty 1
13 930053 Spring Washer ATV TIwiwy 1
14 910003 Nut{M16-1.5) Fw b 1
15
16 9620703 Thread Hanger(3 Spools Type) Al w BAYHBEREB) 4
17 9620700 Thread Eyelet FALlowy bk 6
18 9620688 Thread Hanger Holder Al vy BAvIHaE 4
19 911060 Screw(M6-1 x 15) xR 4
20 9620691 Thread Guide Arm Pl O N 1
i
21 9620690 Thread Guide Holder(Small) HA BHRILZ (N 1
22 9620666 Thread Guide(6 Spools Type) ALy RIA R6FR%H) 1
23 9620678 Spool Cushion AT=Nowoay 6
24 9620679 Spool Pin A7=N# 6
25 9620680 Spoci Mat A=y 6
26 8620681 Spool Seat Disc Zm 6
27 930055 Spring Washer ATV T Twop 6
28 VF2303-21 28 9620750 Knitted Tape Stand, C. Set XYY RF—FRI TR i
. 29 9620751 Tape Pin F—=7%H 1
29 30 9620752 Tape Disc TR 1
i 31 000433 Washer Ty 1
: 32 9620753 Tape Disc Block T7RoRkI7Av s 1
33 911062 Screw{M4-0.7 x 15) Iz 4
30 34 810001 Nut Fw 4
35 9620756 Tape Stand Bar F—TAYRE 1
36 001448 Screw(15/64-28 x 55) kY 1
37 9620757 Tape Stand F—FAF K 1
38 005148 Wood Screw(d 4.5 x 25) ARy 3
39 9620754 Tape Guide Bar F—T7HA B 1
40 9620755 Tape Guide T—FHAR 2




17

SUPPORTING BOARD

R TR

EXTRA PARTS

Ref.No Parts No. ' Description m &

1 3211078 Supporting Board, C. Set SR () 1

2 3211068 Supporting Board 2T 2

3 180020 Setting Screw{M6-1 X 15) BRiF7r =/ 4

4 0093035 Qil Resrvoir Rubber Cushion TLE 4

5 000070 Hanging Nut mUFv 4

6 009861 Hanging Bolt(M8&-1.25 x 95) BYMIL 4

7 000162 Washer vy

8 000016 Nut Fv bk

9 2101451 Spacer{See the table below) AR—Y(THREBR)
10 0020064 Supporting Board Rubber Cushion ZTRILE
11 0063010 SupportingBoardRubberCushion{Lower) I ITLET) 4
12 3200242 Chain Guide AR 1
13 000541 Washer Ty 2
14 110009 Screw(M4-0.7 x 8) =37 2
15 3500700 Beit Cover NI hIR— 1
16 110028 Screw(MB-1 X 486) Exs 2
17 3000010 Looper Threading Bar N—IHB e 2
18 3107311 Fabric Guide{l_.ong} wHA BR) 1
19 110027 Screw(M25-045 X 3.5) xRy 1
20 3207485 Fabric Guide Support A4 REHR 1
21 3400252 Fabric Guide{lLeft) wHA RE) * 1
22 3400253 Fabric Guide{Right) THA1 KR 1
23 110036 Screw(M3-0.5 X 6.5) 1Ry 2
24 3201456 Supplementary Front Cover wHah— 1
25 110105 Screw{M5-08 X 12) il o= 2
26 000426 Washer Twiry 2
27 110013 Screw(M4-0.7 X 8) IEw3/ 2

Including in accessary

Note : Number of Spacer(2101451) to be used.
() A—1(210145 ) RE

Thickness of Table Number of Spacer
T—7ILDES AR—HDEH
for 40 mm 3pcs. X 4=12pcs.
for 45 mm 2pcs. X 4= 8pcs.
for 50 mm 1pc. X 4=4pcs.




